SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
4874 52.83 | -21.17 74 40.7 32.55 13.07 | 33.49 | 100 43 P | H
4874 48.64 -5.36 54 36.51 32.55 13.07 | 33.49 | 100 43 A | H
7311 56.23 | -17.77 74 38.57 37.5 16 35.84 | 154 | 360 P | H
7311 49.9 -4.1 54 32.24 37.5 16 3584 | 154 | 360 | A | H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 51.33 | -22.67 74 39.2 32.55 13.07 | 33.49 | 206 | 344 P |V
2437MHz
4874 45.9 -8.1 54 33.77 32.55 13.07 | 33.49 | 206 | 344 | A | V
7311 5546 | -18.54 74 37.8 37.5 16 35.84 | 272 0 P |V
7311 50.11 -3.89 54 32.45 37.5 16 35.84 | 272 0 AV
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
4924 48.87 -25.13 74 36.6 32.65 13.1 33.48 199 34 P H
4924 43.3 -10.7 54 31.03 32.65 13.1 33.48 199 34 A H
7386 56.05 -17.95 74 38.42 37.43 16.09 | 35.89 158 1 P H
7386 50.59 -3.41 54 32.96 37.43 16.09 | 35.89 158 1 A H
H
H
H
H
H
H
H

802.11b
H

CHM
4924 48.38 -25.62 74 36.11 32.65 13.1 33.48 | 304 344 P \Y,

2462MHz
4924 42.14 -11.86 54 29.87 32.65 13.1 33.48 | 304 344 A \Y,
7386 55.52 -18.48 74 37.89 37.43 16.09 | 3589 | 377 32 P \Y,
7386 49.88 -4.12 54 32.25 37.43 16.09 | 35.89 | 377 32 A \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)

2389.8 55.27 | -18.73 74 42.36 26.9 18.36 | 32.35 | 357 43 P | H

2389.38 44.37 -9.63 54 31.45 26.91 18.36 | 32.35 | 357 43 A | H

* 2412 116.51 - - 103.5 26.98 18.4 32.37 | 357 43 P | H

* 2412 108.85 - - 95.84 26.98 18.4 32.37 | 357 43 A | H

24846 53.61 -20.39 74 40.59 26.9 18.53 | 32.41 | 357 43 P | H

802119 2485.568 43.06 |-10.94 54 30.04 26.9 18.53 | 32.41 | 357 43 A | H

cn ot 2389.065 55.97 | -18.03 74 43.05 26.91 18.36 | 32.35 | 349 0 P |V
2412MHz

2389.905 43.5 -10.5 54 30.59 26.9 18.36 | 32.35 | 349 0 AV

* 2412 115.56 - - 102.55 | 26.98 18.4 32.37 | 349 0 P |V

* 2412 107.79 - - 94.78 26.98 18.4 32.37 | 349 0 AV

2483.544 5227 | -21.73 74 39.25 26.9 18.53 | 32.41 | 349 0 P |V

2485.656 4213 | -11.87 54 29.11 26.9 18.53 | 32.41 | 349 0 AV

2388.88 53.73 | -20.27 74 40.81 26.91 18.36 | 32.35 | 258 39 P | H

2390 43.93 |-10.07 54 31.02 26.9 18.36 | 32.35 | 258 39 A | H

* 2437 120.8 - - 107.93 26.8 18.45 | 32.38 | 258 39 P | H

* 2437 113 - - 100.13 26.8 18.45 | 32.38 | 258 39 A | H

2483.84 54.93 | -19.07 74 41.91 26.9 18.53 | 32.41 | 258 39 P | H

802119 2483.52 44.84 -9.16 54 31.82 26.9 18.53 | 32.41 | 258 39 A | H

CH 08 2383.76 52.16 | -21.84 74 39.2 26.96 18.35 | 32.35 | 271 1 P |V
2437MHz

2387.76 4197 |-12.03 54 29.04 26.92 18.36 | 32.35 | 271 1 AV

* 2437 118.38 - - 105.51 26.8 18.45 | 32.38 | 271 1 P |V

* 2437 110.58 - - 97.71 26.8 18.45 | 32.38 | 271 1 AV

2483.76 56.53 | -17.47 74 43.51 26.9 18.53 | 32.41 | 271 1 P |V

2483.52 43.61 -10.39 54 30.59 26.9 18.53 | 32.41 | 271 1 AV
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

2389.8 53.64 -20.36 74 40.73 26.9 18.36 | 32.35 | 327 36 P H
2386.912 43 -1 54 30.06 26.93 18.36 | 32.35 | 327 36 A H
* 2462 117.54 - - 104.65 26.8 18.49 324 327 36 P H
* 2462 109.77 - - 96.88 26.8 18.49 324 327 36 A H
2483.72 62.35 -11.65 74 49.33 26.9 18.53 | 32.41 327 36 P H
802119 2483.52 50.31 -3.69 54 37.29 26.9 18.53 | 32.41 327 36 A H
24:;6:;Lz 2388.736 52.83 -21.17 74 39.91 26.91 18.36 | 32.35 | 245 | 360 P \
2389.952 42.93 -11.07 54 30.02 26.9 18.36 | 32.35 | 245 | 360 A |V
* 2462 115.14 - - 102.25 26.8 18.49 324 245 | 360 P \Y
* 2462 107.72 - - 94.83 26.8 18.49 324 245 | 360 A |V
2483.6 60.2 -13.8 74 47.18 26.9 18.53 | 32.41 245 | 360 P \Y,
2483.52 48.83 -5.17 54 35.81 26.9 18.53 | 32.41 245 | 360 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C7 of C20

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)

4824 46.47 -27.53 74 34.52 324 13.05 33.5 - - P H

H

H

H

H

H

H

H

H

H

H

802.11g H
CH 01

4824 44.9 -29.1 74 32.95 324 13.05 33.5 - - P |V
2412MHz

\Y

\Y

\Y

\Y

\Y

\Y

\Y

\Y

\Y

V

\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
4874 48.9 -25.1 74 36.77 32.55 13.07 | 33.49 | 235 26 P | H
4874 39.07 |-14.93 54 26.94 32.55 13.07 | 33.49 | 235 26 A | H
7311 60.79 |-13.21 74 43.13 37.5 16 35.84 | 153 0 P | H
7311 50.55 -3.45 54 32.89 37.5 16 35.84 | 153 0 A | H
H
H
H
H
H
H
H
802.11g H
CH 06
4874 46.19 | -27.81 74 34.06 32.55 13.07 | 33.49 - - P |V
2437MHz
7311 58.15 |-15.85 74 40.49 375 16 35.84 | 391 32 \%
7311 48.97 -5.03 54 31.31 37.5 16 35.84 | 391 32 AV
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4924 46.23 -27.77 74 33.96 32.65 13.1 33.48 - - P H
7386 58.97 -15.03 74 41.34 37.43 16.09 | 35.89 | 156 1 P H
7386 49.47 -4.53 54 31.84 37.43 16.09 | 3589 | 156 1 A H
H
H
H
H
H
H
H
H
802.11g H
CH 11
4924 4513 -28.87 74 32.86 32.65 13.1 33.48 - - P |V
2462MHz
7386 57.99 -16.01 74 40.36 37.43 16.09 | 35.89 | 376 32 \Y
7386 48.76 -5.24 54 31.13 37.43 16.09 | 35.89 | 376 32 A |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
2389.8 60.03 -13.97 74 4712 26.9 18.36 | 32.35 | 269 43 P H
2390 46.3 -7.7 54 33.39 26.9 18.36 | 32.35 | 269 43 A H
* 2412 119.98 - - 106.97 | 26.98 18.4 32.37 | 269 43 P H
* 2412 109.55 - - 96.54 26.98 18.4 32.37 | 269 43 A H
802.11ax 2483.632 52.53 -21.47 74 39.51 26.9 18.53 | 32.41 269 43 P H
HE20 Full 2483.544 42.25 -11.75 54 29.23 26.9 18.53 | 32.41 269 43 A H
CH 01 2389.695 58.06 -15.94 74 45.15 26.9 18.36 | 32.35 | 236 0 P |V
2412MHz 2390 4462 | -9.38 54 31.71 26.9 18.36 | 32.35 | 236 0 AV
* 2412 115.86 - - 102.85 | 26.98 18.4 32.37 | 236 0 P |V
* 2412 106.1 - - 93.09 26.98 18.4 32.37 | 236 0 A |V
2483.544 52.99 -21.01 74 39.97 26.9 18.53 | 32.41 236 0 P |V
2483.544 42.13 -11.87 54 29.11 26.9 18.53 | 32.41 236 0 AV
2389.52 59.33 -14.67 74 46.42 26.9 18.36 | 32.35 | 360 37 P H
2390 45.65 -8.35 54 32.74 26.9 18.36 | 32.35 | 360 37 A H
* 2437 121.27 - - 108.4 26.8 1845 | 32.38 | 360 37 P H
* 2437 111.4 - - 98.53 26.8 1845 | 32.38 | 360 37 A H
802.11ax 2483.84 62.61 -11.39 74 49.59 26.9 18.53 | 32.41 360 37 P H
HE20 Full 2483.52 475 -6.5 54 34.48 26.9 18.53 | 32.41 360 37 A H
CH 06 2390 60.91 -13.09 74 48 26.9 18.36 | 32.35 | 268 0 P |V
2437MHz 2390 44.02 | -9.98 54 31.11 26.9 18.36 | 32.35 | 268 0 AV
* 2437 119.7 - - 106.83 26.8 18.45 | 32.38 | 268 0 P |V
* 2437 111.04 - - 98.17 26.8 18.45 | 32.38 | 268 0 AV
2483.52 58.77 -15.23 74 45.75 26.9 18.53 | 32.41 268 0 P |V
2483.52 45.64 -8.36 54 32.62 26.9 18.53 | 32.41 268 0 AV
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
2375.36 52.78 -21.22 74 39.8 27 18.33 | 32.35 | 100 46 P H
2387.368 42 -12 54 29.06 26.93 18.36 | 32.35 | 100 46 A H
* 2462 116.85 - - 103.96 26.8 18.49 324 100 46 P H
* 2462 107.29 - - 94.4 26.8 18.49 324 100 46 A H
802.11ax 2484 .2 67.21 -6.79 74 54.19 26.9 18.53 | 32.41 100 46 P H
HE20 Full 2483.52 52.24 -1.76 54 39.22 26.9 18.53 | 32.41 100 46 A H
CH 11 2387.064 52.63 -21.37 74 39.69 26.93 18.36 | 32.35 | 249 0 P |V
2462MHz 2387.824 42.22 -11.78 54 29.29 26.92 18.36 | 32.35 | 249 0 A |V
* 2462 116.24 - - 103.35 26.8 18.49 324 249 0 P |V
* 2462 106.3 - - 93.41 26.8 18.49 324 249 0 AV
2483.64 65.6 -8.4 74 52.58 26.9 18.53 | 32.41 249 0 P |V
2483.52 51.27 -2.73 54 38.25 26.9 18.53 | 32.41 249 0 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C12 of C20
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seamran . FCC RADIO TEST REPORT Report No. : FR470121C
2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (HIV)

4824 45.23 -28.77 74 33.28 324 13.05 33.5 - - P H

H

H

H

H

H

H

H

H

H

802.11ax H

HE20 Full H

CH 01 4824 45.76 -28.24 74 33.81 324 13.05 33.5 - - P V

2412MHz V

\Y,

\Y,

V

\Y,

V

\Y,

V

V

\Y,

V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4874 4717 |-26.83 74 35.04 32.55 13.07 | 33.49 - - P | H
7311 61.09 | -12.91 74 43.43 37.5 16 35.84 | 140 | 360 P | H
7311 50.75 -3.25 54 33.09 375 16 35.84 | 140 | 360 A | H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 46.62 |-27.38 74 34.49 32.55 13.07 | 33.49 - - P |V
2437TMHz 7311 60.25 | -13.75 74 42.59 37.5 16 35.84 | 386 | 31 \%
7311 49.82 -4.18 54 32.16 375 16 35.84 | 386 31 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
4924 45.04 -28.96 74 32.77 32.65 13.1 33.48 - - P H
7386 57.29 -16.71 74 39.66 37.43 16.09 | 35.89 | 159 1 P H
7386 45.66 -8.34 54 28.03 37.43 16.09 | 35.89 | 159 1 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHM 4924 45.27 -28.73 74 33 32.65 13.1 33.48 - - P |V
2462MHz 7386 55.55 | -18.45 74 37.92 | 37.43 | 16.09 | 35.89 | 392 | 31 \%
7386 44.87 -9.13 54 27.24 37.43 16.09 | 35.89 | 392 31 A |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
2389.04 70.19 | -3.81 74 57.27 | 26.91 852 | 3235 | 339 | 45 P | H
2390 50.85 | -3.15 54 37.94 26.9 852 | 3235 | 339 | 45 | A | H
* 2412 126.94 | 52.94 74 113.93 | 26.98 8.56 | 3237 | 339 | 45 P | H
802.11ax @ * 2412 118.77 | 64.77 54 105.76 | 26.98 856 | 3237 | 339 | 45 | A | H
HE20 2483.76 61.27 |-12.73 74 48.25 26.9 869 | 3241 | 339 | 45 P | H
Partial 2483.52 51.37 | -2.63 54 38.35 26.9 869 | 3241 | 339 | 45 | A | H
106/53 2389.04 61.04 |-12.96 74 4812 | 26.91 8.52 | 3235 | 263 8 P |V
CH 01 2390 49.69 -4.31 54 36.78 26.9 8.52 | 3235 | 263 8 A |V
2412MHz |~ 2412 125.33 | 51.33 74 11232 | 2698 | 856 | 3237 | 263 8 PV
* 2412 117.41 | 63.41 54 1044 | 26.98 8.56 | 32.37 | 263 8 AV
2483.6 56.22 | -17.78 74 43.2 26.9 8.69 | 3241 | 263 8 P |V
2483.52 4528 | -8.72 54 32.26 26.9 8.69 | 3241 | 263 8 A |V
2386.48 64.07 | -9.93 74 51.13 | 2694 | 18.35 | 32.35 | 251 37 P | H
2388.08 52.9 1.1 54 3997 | 2692 | 18.36 | 32.35 | 251 37 | A | H
* 2462 126.97 - - 114.08 | 26.8 18.49 | 324 | 251 37 P | H
802.11ax @ * 2462 118.86 - - 105.97 | 26.8 18.49 | 324 | 251 37 | A | H
HE20 2483.68 68.84 | -5.16 74 55.82 26.9 18.53 | 32.41 | 251 37 P | H
Partial 2483.52 5292 | -1.08 54 39.9 26.9 18.53 | 32.41 | 251 37 | A | H
106/54 2389.2 60.07 |-13.93 74 4715 | 2691 | 18.36 | 32.35 | 266 0 P |V
CH11 2389.36 49.63 -4.37 54 36.71 26.91 18.36 | 32.35 | 266 0 A |V
2462MHz |~ 2462 125.82 - - 11293 | 26.8 | 1849 | 324 | 266 0 PV
* 2462 116.91 - - 104.02 | 26.8 18.49 | 324 | 266 0 AV
2483.52 67.33 | -6.67 74 54.31 26.9 18.53 | 32.41 | 266 0 P |V
2483.52 49.71 -4.29 54 36.69 26.9 18.53 | 32.41 | 266 0 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C16 of C20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

Emission above 18GHz

2.4GHz WIFI 802.11ax HE20 (SHF)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
24181 38.49 -35.51 74 40.62 38.58 19.41 | 60.12 - - P H
H
H
H
H
H
H
H
H
H
2.4GHz H
802.11ax H
HE20 24797 38.64 -35.36 74 39.56 39.31 19.68 | 59.91 - - P |V
SHF \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
45.39 27.74 -12.26 40 42.18 17.12 1.16 32.72 - - P H
94.8 29.8 -13.7 43.5 45.41 15.39 1.73 32.73 - - P H
225.21 37.6 -8.4 46 52 15.61 2.66 32.67 - - P H
449.8 37.44 -8.56 46 43.45 22.95 3.79 32.75 - - P H
675.2 40.39 -5.61 46 42.19 26.39 4.61 32.8 - - P H
809.6 37.34 -8.66 46 36.87 27.83 5.07 32.43 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE20 45.39 33.12 -6.88 40 47.56 17.12 1.16 32.72 - - P |V
LF 149.88 33.56 | -9.94 435 47.06 | 17.03 | 218 | 32.71 - - P |V
224.94 37.96 -8.04 46 52.41 15.58 2.64 32.67 - - P |V
450.5 42.24 -3.76 46 48.24 22.96 3.79 32.75 | 100 172 Q | V
675.2 38.45 -7.55 46 40.25 26.39 4.61 32.8 - - P |V
881.7 36.89 -9.11 46 34.52 29.1 5.25 31.98 - - P |V
\Y
\Y
\Y
\Y
\Y
V
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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seamran . FCC RADIO TEST REPORT Report No. : FR470121C

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted
emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C19 of C20
FAX : 886-3-327-0855




ssanranas. FCC RADIO TEST REPORT

Report No. : FR470121C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) | (dBpV/m)| (dB) |(dBuV/m) (dBuV) (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)/(HV)
802.11b 2390 5545 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 01
2412MHz 2390 4354 |-1046 54 426 | 3222 | 458 | 3586 | 103 | 308 | A | H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBpV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
=-18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C20 of C20

FAX : 886-3-327-0855




waranas.  FCC RADIO TEST REPORT Report No. : FR470121C

Appendix D. Radiated Spurious Emission Plots

Temperature : 20.8~24.8°C

Test Engineer : Ken Kuo, Bank Lin, Fred Tseng, and Karl Hou

Relative Humidity : 52.4~63.8%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1 of D49
FAX : 886-3-327-0855



saranis.  FCC RADIO TEST REPORT Report No. : FR470121C

MIMO<Ant. 1+2>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1+2 Horizontal Fundamental

/)
JANA
y \
/ \ PEAK 74
7
‘ T,
" A e prsisspiand | sttt Aot
|- ‘
P R S I S I N SN W WIS A ¥ gt
Site :03CH22-HY Site 1 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
o0 000R vomsae0000k s v o To00 000K VSO ot Sty
,

Y, \ | AvG 54
"
pe S o B —
—~ T S RE————
3 "
o TN T o e e G Dot B Ho
oncy Oy L
sie oAz Hy Sire aacHzzy
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL
| RBWHO00000KHz VBW-0010KE 12 SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D2 of D49
FAX : 886-3-327-0855



saranis.  FCC RADIO TEST REPORT Report No. : FR470121C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO1 2412MHz

1+2 Vertical Fundamental

) (@BuVim) Date: 20240621 vel (dBuVim) Date: 2024.06.21

67| 167

/ peak 74|
700 \ 700
:
SO Wt ptiisnbie]
‘sfp—mw/umw«am.«..ww..»wmw..r/ 46.7| B i i
29 239
7510 T ) o oo w0 oo foo. 210 a0 2w 270, 3000
roauency (i) Frequency iz
Site :03CH22-HY Site. 03CH22-HY
Condition :PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovm) Date: 20240621 " Date: 202406 21
1] 6]
pi
033 023
700 700
~ ;
; N A 54
467] X o e—— 467] .
L~ e
A DR S
23 29
710 R o oot oo foo. 210 B0 2w 270, 3000
pc—— Frequency (it
Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition AV6_54 3m LE2CO4A18EN_230712 VERTICAL
 RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868 Page Number : D3 of D49
FAX : 886-3-327-0855



saranis.  FCC RADIO TEST REPORT Report No. : FR470121C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH06 2437MHz - L

1+2 Horizontal Fundamental

A (@BuVim) Date: 2024.06.21 evel @BuVim) Date: 2024.06-21
167, 167)
933 933

PEAK 74
709 700]

P e o i -1 467 ;MWWWWWJ RIS -

233 23
310 240, 2360, 2380, 2400, 2420, 2440, 2460, 2470 000 300, 1500, 700, 1%00 2100 2300 2500,  Z700. 3000
Frequency (Miz) Frequency (MiHz)

+03CH22-HY Site 03CHZ2-HY

Condition +PEAK_BE_74 3m LE2CO4AI8EN_230712 HORIZONTAL Condition +PEAK_74 3m LE2CO4AI8EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@BuVim) Date: 2024.06.21 ) (@Buvim) Date: 2024-06-21
167, 167
933 033

700 \ 700)
b, VG54
467] 467]

e
T L b e b et

23 233
310 2340, 2360, 2360, 2400, 2420, 2840, 2460, 2470 000 300 1500 1700, 1900, 2100 2300 2600.  Z700. 3000
Frequency (MHz) Frequency (MiHz)
Site :03CH22-HY Site +03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868 Page Number : D4 of D49
FAX : 886-3-327-0855



saranis.  FCC RADIO TEST REPORT Report No. : FR470121C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO06 2437MHz - R

1+2 Horizontal Fundamental

Date: 2024.06.21

/ \, e o 74
mn/ \

R PSP N WS
L
467]

420 2430, 2440, 250, 2460, 210, 2480, 2450, 2500
Frequency (Miz)
Site +03CH22-HY
Condition +PEAK_BE_74 3m LE2CO4AI8EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2024.06.21
167 =

013 / \

700 \

Ao
A
167) N 4
23
420 2430, 2040, 250, 2460, 270 2860, 20 2500
Froquency (MHz)

site :03CH22-HY
Condition + AV6_BE_54 3m LE2CO4AIBEN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D5 of D49
FAX : 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR470121C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
. R T O
/ ook 1
700) \W 70|
. -
I o0 . .
ite :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition :PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
R0 008 s VEW 3000000011 W T At oW 100000001 /BWES00H 000K ST e
f
161] e Svry 467)
I PPV W AVRY S SIS S ey
Site :03CH22-HY Site. :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition AV6_54 3m LE2CO4A18EN_230712 VERTICAL
RO 0N W 0010 2 T e ROW10050000 1 VWO 0K WAt

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D6 of D49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH06 2437MHz - R

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

R
93.3| N
\
\\ IPEAK_BE_74|
700 \‘A
Wwwwﬁ.w«wu«
P
s jp—
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL
RO 00D 000Kz YoW 2000 000K WA
R
. /\f\\
" f \
v Yoo I
st o ~
e
s "
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

1+2

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

1 sBuvim) oate: 20240622 ot dBav) vate: 2024.06.22
161 e 6]
o3 / \ a3
/ A g 74 peak 74|
70.0| / \ 70|
cmiaget! M W Vmrmsapidessefins
[ "
151 s 07 bt bt b
P 53
T A T S SN T T oo a0, 00, o0 Tab0.io0 20 300, 270w 5000
recuency i) Freuency (Mie)
Site :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBWL000.000KH2 VBW:3000.000KHz SWT:Auto
1B vate: 20240622 2 g oates 2024.08.22
61 6]
933 / \ 933
700 / \ 70.0|
ts?w/ 1 467) ]
— A —
PR T
29 3
T T T S SN T ™ L N N PR ™ T o0
Frecuency i) Frouoncy (Mis)
Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition AVG_54 3m LE2CO4A18EN_230712 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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saranis.  FCC RADIO TEST REPORT Report No. : FR470121C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CH11 2462MHz

1+2 Vertical Fundamental

) (@BuVim) Date: 20240622 vel (dBuVim) Date: 20240622

67| 167

ST
033 a3
PEAK_BE 74| peak 74|
.// \'Wm

700 700
. " J gt
VPRI N »
461] e cmer) PrE S NI DN ST St S
23| 23
G T S 7 7 ) 0 w0 eh a0 7o 200 00 70 )
Froquency (iH:) Froquency (i)
site £03CHzZ2-HY site 03CH22-HY
Condition :PEAK_BE_74 3m LE2CO4AIBEN_230712 VERTICAL Condition PEAK_74 3m LE2COAAIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvimy Date: 20240622 ) @B Date:2024.06.22
11671 11671
033 033
700 700
AV gE 54 654
16| - 461 S r———
[ P A
233 233
G T R 7 7 7 =) 0 w0 e Ton 1600 zioo @00 Z06 70 )
Froquency (H:) Froquency (i)
site +03CHZ2-HY site 03CH22-HY
Condition  : AVG_BE_54 3m LE2CO4AIBEN_230712 VERTICAL Condition AV6_54 3m LE2COAAIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868 Page Number : D9 of D49
FAX : 886-3-327-0855



saranis.  FCC RADIO TEST REPORT Report No. : FR470121C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO1 2412MHz

1+2 Horizontal Fundamental

1 (@Buvim) Date: 20240620 el (dBuVim) Date: 20240620

PEAK 74
700 700

1 L
el I Lo O
4. iy o P S S N W PO B PN DRSS S
23| 23]
510 720 7340 7360 7380 700 15 000 100 100 700 1900 7100 2300 700 2700 E
Freauency (WHz) Frequency (MHz)
Site 2 03CH22-HY Site :03CH22-HY
Condition :PEAK_BE_74 3m LE2C04A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @B Date: 2024.06.20 el aBuvim) Dote: 2024.06.20
61| 1167
T
i
033 a3
700) 704
y A5 54
467 =5 45.7) e —{
- R p——
P N P S W B e
23| 23]
50 2320, 7540 730 7300 7400 s 000 100 1500 1700 1900 2100 2300 700 2700 E
Freauency (WHz) Frequency (WH)
site $03CH22-HY site 03CH22-HY
Condition : AVG_BE_54 3m LE2C04A18EN_230712 HORIZONTAL Condition AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868 Page Number : D10 of D49
FAX : 886-3-327-0855



saranis.  FCC RADIO TEST REPORT Report No. : FR470121C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO1 2412MHz

1+2 Vertical Fundamental

) (@BuVim) Date: 20240621 vel (dBuVim) Date: 2024.06.21

o] o]
. / w3

veak 74
700 / 00

]
st e
. PP PRI TOR VN oy
29 239
70 B, =D 7350 70 7300 7015 o oo w0 oo foo. 210 a0 2w 270, 3000
roaquency (M) Froauency (M)
Site :03CH22-HY Site. 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) Date: 20240621 " Date: 202406 21
1] 6]
033 023
700 700
A 54
151 — 151 S — -
~— TS S N
23 29
PRy =D 7350 750 7300 7015 o oot oo foo. 210 B0 2w 270, 3000
roquency (M) Frequency (it
Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition AVG_54 3m LE2CO4A18EN_230712 VERTICAL
 RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868 Page Number : D11 of D49
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH06 2437MHz - L

1+2 Horizontal Fundamental

A (@BuVim) Date: 2024.06.22 evel @BuVim) Date: 2024.06.22

167, 167)

’\/V\
ais
o \ ) b
700

ol L.

e
e e S R P I PN RSV PR T
233 23
310 240, 2360, 2380, 2400, 2420, 2440, 2460, 2470 000 300, 1500, 700, 1%00 2100 2300 2500,  Z700. 3000
Frequency (Miz) Frequency (MiHz)
+03CH22-HY Site 03CHZ2-HY
Condition +PEAK_BE_74 3m LE2CO4AI8EN_230712 HORIZONTAL Condition +PEAK_74 3m LE2CO4AI8EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 20240622 ) (@Buvim) Date: 20240622
167, 167

N

e o

. mﬁ/v , . J{ | v 54

~——"| L M i et b

23 233
310 2340, 2360, 2360, 2400, 2420, 2840, 2460, 2470 000 300 1500 1700, 1900, 2100 2300 2600.  Z700. 3000
Frequency (MHz) Frequency (MiHz)
Site :03CH22-HY Site +03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868 Page Number : D12 of D49
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH06 2437MHz - R

1+2

Horizontal

Fundamental

Peak

Date: 2024.06.22

. /\ o
9::/\ /v \""\\/ .
LAV -

PEAK_BE 74

4
Meopoegasn

420 2430, 2440, 250, 2460, 210, 2480, 2450, 2500
Frequency (Miz)
Site +03CH22-HY
Condition +PEAK_BE_74 3m LE2CO4AI8EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

oo 2240622
.
A \
0 / \
N/ \
00 S
VAN ave B 54
A7
. N
9
T NN ST T =
-
Sie 0scHz2+y
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH06 2437MHz - L

1+2

Vertical

Fundamental

A (@BuVim)

Date: 2024.06.22

167,

N[\/
I N N e

/‘/\/\/\\v\

W/

evel @BuVim)

Date: 2024.06.22

167)

PEAK 74

crtietond
07|t A

]

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

23 233
310 B0, me0. zm0. 24w, 22, 2440 24602470 000 00 500 700 1900 2100 2300 2600 2700, 3000
Froquency (WHz) Frequency (MiH2)
ite +03CH22-HY 03CH22HY
Condition + PEAK_BE_74 3m LE2CO4AIBEN_230712 VERTICAL Condition +PEAK_74 3m LE2COAAIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
A (@Buvim) Date: 2024.06.22 A dBuvim) Date: 2024.06.22
6] 6.1
93 933
700 N 700
W\ |
A v \
IR (PO AT S Wi
23 233
510 B0 me0. Bz, 2. 2440 2460, 2470 000 00 500 700 1900 2100 2300 2600 2700, 3000
Froquency (WHz) Froquency (MiHz)
site +03CH22-HY Site +03CH22HY
Condition + AV6_BE_54 3m LE2CO4AIBEN_230712 VERTICAL Condition AV6_54 3m LE2COAAIBEN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D14 of D49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH06 2437MHz - R

1+2

Vertical

Fundamental

Date: 2024.06.22

,’\\/\/“\

700 ’ v\'\/ﬁ\ﬁ\m

PEAK_BE 74

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

46.7| et
3
T L. S T )
ey o)
sie o3cH22HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL
ROW-I000.000KHz VBW:3000000KHz SWTAuto
-
e
~ A
VAVAVA
3
70.0f o~ \/\
VA
AW
. .
3
T T
Troumny o)
sie o3cH2zHY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL

Left Blank
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FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
oy o 0200822 S o 0200822
e s e
/ \\
my . -
) \
I peAK B 74| peak 74|
100 \./\ A 704 I L
s R | s M T |
46.7| e PTY. TR M et RV — R
29 2
. N TS~ a8 e T T e T B o ww e
oy ) oo
Site :03CH22-HY Site. 03CH22-HY
Condition :PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
RBW1000 000KHz VBW:3000000KHz SWTAuto RBWI000000Kz VOW:3000.000KHz SWTAUTo
s i) . s o [
o o1
aVas
SN
s o
4 A
o™/ N 700
\/\/\/\ AV e 54 654
| A AT I
2 )
. N R~ e 8 e T T T B W mw
oy ) ooy
Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition AV6_54 3m LE2CO4AI8EN_230712 HORIZONTAL
RBWHO0D.000KHz VBW:0010kHz SWTiAuto RBWI000000K¢z VOW-0010KHz SWT:Auto

TEL : 886-3-327-0868 Page Number : D16 of D49
FAX : 886-3-327-0855



saranis.  FCC RADIO TEST REPORT Report No. : FR470121C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1+2 Vertical Fundamental

1 (@Buvim) Date: 2024.06.22 ol (4Buvim) Date: 2024.06.22
6.1 Ve a v 6.7
e \
\ /\A PEAK BE 74 peak 74|
70.0) /w\/m 700) f
Wi J
et ptboctos o
I
4671 S S TR
23 233
220 2. 2a0. aas0.  ako za0.  2a0 240 2500 000 00, 500 700 %00 2100 2300 Z500. 270, 3000
Frequency (Wit Frequency (MHa)
site +03CH22-HY site 03CH22-HY
Condition +PEAK_BE_74 3m LE2CO4AIBEN_230712 VERTICAL Condition PEAK_74 3m LE2CO4AIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
A @Buvim) Date: 2024.06.22 A (@BuVi Date: 2024.06.22
1671 6.7

\ .

\\/\/
-
163 St 467 _,/_.—»’—”'MJ |
— L i
ey 8 i

Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition AVG_54 3m LE2CO4A18EN_230712 VERTICAL

RO 00N VoW 0010 WAt o000000 s VoW 0GioiE TR

Avg.

TEL : 886-3-327-0868 Page Number : D17 of D49
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR470121C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

1+2

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) aBovim Date: 20240621 e @Bovim) Dates 2024.06.21
e ~ 6]
v
3 o
pea 14
700 i 700
fevy
oesitiuind |
s
S PO D UPOUNIOTS VPPN ST o oy D I | O A o
29 209
S0 7% 7540 7360 7586 7406 7 Gl Too  feoo w0 10 2i0n 26 260 270 E
froquency (W) Freauency (WHz)
Site :03CH22-HY Site :03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORTZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Date: 2024.06.21 e @BV Dates 2024.06.21
e 6]
T
\/
a3 a3
709 / 704
/ AVG_54
i 461 T ———
161 — ! i —
- P P L Y U W B e
29 29
50 0. 7360 D 700 7 o w0 . woo .z B s 7 E
Freaquency (Wn) Freauency (WHz)
site :03CH22-HY site 03cHz2HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D18 of D49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
[T
f
por o
o] e P e e one
6. 6.7}y deomriune Il Ao sttt
Site :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
RoWI00a 000K VM 3000000kHz SWTATe ROWIOOD000Ks 2 VEWS05H00Ke SWTALTo
~
o J Val o
467] 3 467] |
— e T
Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition AVG_54 3m LE2CO4A18EN_230712 VERTICAL
ROWAOCO000K Iz (W ODIONs 2 ST te ROVOOR00RS 2 VEWLOOR 2 SWTARe

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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saranis.  FCC RADIO TEST REPORT Report No. : FR470121C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH06 2437MHz - L

1+2 Horizontal Fundamental

A (@BuVim) Date: 2024.06.22 evel @BuVim) Date: 2024.06.22

116.7] /\ Vf‘my\ 116.7|
033 ,/“”J a3
f
Vs / peak 74
100 g 700 /

\
s redicirertotaond
S AP S P PR R UV O I e s

233 23
310 240, 2360, 2380, 2400, 2420, 2440, 2460, 2470 000 300, 1500, 700, 1%00 2100 2300 2500,  Z700. 3000
Frequency (Miz) Frequency (MiHz)
+03CH22-HY Site 03CHZ2-HY
Condition +PEAK_BE_74 3m LE2CO4AI8EN_230712 HORIZONTAL Condition +PEAK_74 3m LE2CO4AI8EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 20240622 ) (@Buvim) Date: 20240622
167, 167

f A

70.0 = 700/ r{ H
mﬁww/f/ o T S i B | e

23 233
310 2340, 2360, 2360, 2400, 2420, 2840, 2460, 2470 000 300 1500 1700, 1900, 2100 2300 2600.  Z700. 3000
Frequency (MHz) Frequency (MiHz)
Site :03CH22-HY Site +03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868 Page Number : D20 of D49
FAX : 886-3-327-0855



saranis.  FCC RADIO TEST REPORT Report No. : FR470121C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH06 2437MHz - R

1+2 Horizontal Fundamental
R
116.7| S
MM[\W’W "
933 \"MW 1
oy —_—
700 "k, ;
AT
46.7| e
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL
RO T00D 000Kz YoW 2000 000K WA

Peak Left blank

oate: 20240622
107
AV
t—J ~.
0 \YARN
VAR ave g 54
1671 N
23]
0w men m wen  zwo mm a0
Freauency (e
site < 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D21 of D49
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH06 2437MHz - L

1+2

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

ey oo 2240622 R o 20205.2
167, Wi 167)
0 .
I Peak 74
09 700
w WJ H
. | bonsmactnrd
SO SO SN S
46.7( = i 46.7|
. )
o N TSI N T T T T L e L
ewency Heasncy i
ite :03CH22-HY ite 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition :PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
RBWI000.000KHz VBW:3000000KHz SWTAuto REW:I000000K+z VBW3000.000KHz SWTAuto
oo 2240622 s oo 20200522
. -
700 b \/\ 700 }
I |
\
o .
e w1 B [ N A E—
I TTI N F SEN R e
9 9
o i mW T mm i meam L T [T M
Howoncy Hoasncy i
Site :03CH22-HY Site. :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition AV6_54 3m LE2CO4A18EN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D22 of D49



saranis.  FCC RADIO TEST REPORT Report No. : FR470121C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH06 2437MHz - R

1+2 Vertical Fundamental

Date: 2024.06.22

NN e g 74
700 WL
bt

1071 et
23

T LT e

Frequency ()

site < 03CHz2-HY
Condition :PEAK_BE_74 3m LE2COAIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

[—
e
f\ “/ W
3 \
o >/ \/F\
.
o N
3
T T
Froqaney e
sie o3cH2zHY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D23 of D49
FAX : 886-3-327-0855



saranis.  FCC RADIO TEST REPORT Report No. : FR470121C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz

1+2 Horizontal Fundamental

) (@BuVim)

et 22021 - oote: 20240621
e e
P,
o \\ o
N, EAK BE_ya| pEAK 74|
109 WW e e e e e e s 709
e s L
SN s At BV v
463) e = 467, MWW
P 9
e e T e S AT B4 AT A AT F00 oo TR0 W B o 5w
reaencs iy easency ke
Site :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

A @Buvim) Date: 2024.06.21 A (@BuVi Date: 2024-06.21
1671 6.7

L
033 933
700 700

AvG e b4 v 54
1 AEJJ_J__I\_)L‘LJ =
[ ST

233 23

2450 246324652467 2468, 2471 163.2405.2467.2400.2401 2490 40524972500 00 00 500 700 1900 Zi00 2300 2500 270, 3000

Froquency (Mia) Frequency (MHa)

site +03CH22-HY Site 03CH22-HY
Condition + AV6_BE_54 3m LE2COAAIBEN_230712 HORIZONTAL Condition AVG_54 3m LE2COAAIBEN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D24 of D49
FAX : 886-3-327-0855



saranis.  FCC RADIO TEST REPORT Report No. : FR470121C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz

1+2 Vertical Fundamental

) (@BuVim) Date: 20240621

al

PEAK BE 74| PEAK 74|
70.0) 700)

467] WM“““’”W"""" 3 W

vel (dBuVim) Date: 2024.06.21

23
2460 2463.2465.2467 2469 2471 463.7405.2467.2499.2491 2493, 2495 2497, 2500 000 300, 1500 1700, 1900 2100 2300, 2500 2700, 3000
Frequency (MiHz) Frequency (MHz)
site :03CHZ2-HY 03CH22-HY
Condition +PEAK_BE_74 3m LE2CO4AIBEN_230712 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 20240621 | (@BuVi Date: 2024.06.21

67| 167

m/-/\ 033

700) 700)

AVG BE 54
~ 1 B |

.
4671 P~ 467] |

P N R U

23
2460 2463.2465.2467 2469 2471 463.7405.2407.2499.2491 2493, 2495 2497, 2500 000 300, 1500 1700, 1900 2100 2300 2500 2700, 3000
Frequency (MiHz) Frequency (MHz)
Site :03CH22-HY Site 03CHZ2-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition AV6_54 3m LE2CO4AI8EN_230712 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D25 of D49



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR470121C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CH01 2412MHz

1+2

Horizontal

Fundamental

Peak

;
116.7| //\VU'\I’\ 116.7|
9331 / - 933
\ peak 74
/ My
A LS | J\ L_J \J
o]
bt ey o
wthdel AL L L Ao
Site :03CH22-HY Site 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@Buvim)

Date: 20240701

vel (dBuVim) Date: 2024.07.01

700) ‘

ClANB NS AR e ——— e s

310 2540, 2360, 2360, 2400, 220, 2840, 2460 2470 000 300 1500 1700, 1900 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (MH2)

Site £ 03CH22-HY Site 03CH22-HY

Condition + AV6_BE_54 3m LE2CO4A18EN_230712 HORTZONTAL Condition AV6_54 3m LE2CO4A18EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D26 of D49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/53 CH01 2412MHz
1+2 Vertical Fundamental
.
~
67| / \U\/ﬂ 167
/ N\
Y peak 74|
‘ WAL
P bt
bt WWW—MI WJWM,‘MWJ At
Site :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
RO TOOD 000Kz YW 2000 000Rs 1 WAL Ao TO00 000K VWS008 000Ky SWTALT0
Peak
,
W\
70.0f // 70.0|
/ AVG_54]
L
| (IR TR —
Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition AVG_54 3m LE2CO4A18EN_230712 VERTICAL
ROWELOTD 000Kz VOW.00T0R 1 WA AOEIOD0000KH 2 VoW TR Tt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D27 of D49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz
1+2 Horizontal Fundamental
e s '\ e
93.3 \ 933
S T ™, n ’ MM |
- . B
e
AT sl WNRE
Site :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
RO TOOD 000Kz YW 2000 000Rs 1 W0 Ao TO00 000K VIS0 000K ¢ WAL
Peak
o w\,f \\ o
700 R 70.0|
\\ AVG_BE 54 1 L_.NM AVG_54]
407] 167 b —]
~— [RRE N ERE S
Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition AVG_54 3m LE2CO4A18EN_230712 HORIZONTAL
ROWELOTD 000Kz VOW.00T0R 1 WA AOELO0000KH 2 VOO TR WAt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D28 of D49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

1+2 Vertical

Fundamental

) (@BuVim)

Date: 2024.07.01

- oete: 2024071
167 \/p\// “uw\ 167
03| / \\ 03
/ N\ e o 74| eak 74
109 7 Ve 704
it — A AP SR S L i
e .
59 29
T . NI SN T =8 oo e T oo e 7o s 7w
Treasoney ) Heasency )
Site :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto REW:1000 000KH? VBW:3000000KHz SWT:Auto
- oate: 220701 —_— e 2024071
el ~ o]
04 WV W 0
/ \_| ave pe 54 s
-
16| 461 L I
~ LUJJUL_L_LMJAM__
29 o
G N R T 8 T N R e~ T e
Treasaney i) Feaency (i)
Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition AVG_54 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D29 of D49



saranis.  FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Peak

Avg.

) gBuvm) oaes 20240621 e aBvm) oot 20240621
e 161
03 053

ven 74 penc 74
70 70d
4 AYG, 341 } e AYG,
A | Sy
[ e a— P e ——
23 54
T o w70 e W Ta0 a0 0 o s T Tom T
reauency Wiz recusncy (o)

Site :03CH22-HY Site :03CH22-HY
Condition : PEAK_74 3m LE2C04A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D30 of D49
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saranis.  FCC RADIO TEST REPORT

Report No. : FR470121C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11b CHO01 2412MHz
1+2 Horizontal Vertical
I N ——
:03CH22-HY 03CH22-HY
: AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL : AV6_54 3m LE2CO4A18EN_230712 VERTICAL
10.6G
~18G
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number




FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH06 2437MHz

1+2

Peak

Avg.

Date: 2024.06.21

PEAK 74

oG

v
:PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

6000, 18000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Report No. : FR470121C

HY
+PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL

Page Number



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH06 2437MHz

10.6G
~18G
Avg.

: AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

Date: 2024.06.21 el (dBuVi Date: 20240621
167, 167)
933 933
709 700]

AvG 54 A6 54
61| e 461] — —
233 23

0600 12000, 3000, 14000, 15000, 16000, 7000, 18000 0600 12000, 13000, 14000, 15000, 16000, 7000, 18000
Frequency (Miz) Frequency (MiHz)
Site +03CH22-HY Site 03CH22-HY
Conditi Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D33 of D49



FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

1+2

Peak

Avg.

Report No. : FR470121C

Date: 2024.06.22 evel (dBuvim)

671
933

PEAK 74
700

g st

T T e
467] BIEpReE =
233
000 0000 12000 4000 16000 10000 000 G000, 000 0000 12000 14000,
Frequency (Wiz) Froquency (i)
4 Site 03CH22HY
+PEAK_74 3m LE2CO4AIBEN_230712 HORIZONTAL Condition +PEAK_74 3m LE2COAAI8EN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470121C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

10.6G
~18G
Avg.

: AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

Date: 2024.06.21 el (dBuVi Date: 20240621
167, 167)
933 933
709 700]
AvG 54 A6 54
467] S = 467] S U G
[ES—— ——
233 23
0600 12000, 3000, 14000, 15000, 16000, 7000, 18000 0600 12000, 13000, 14000, 15000, 16000, 7000, 18000
Frequency (Miz) Frequency (MiHz)
Site +03CH22-HY Site 03CH22-HY
Condition

Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D35 of D49



saranis.  FCC RADIO TEST REPORT Report No. : FR470121C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

) aBovim Date: 20240622 e ovm) Date: 20280622
e 6]
3 o
peak 74 pea 14
709 704
v v
T e A v e
467 . P R s
|t
29 209
00 oo w0 oo 6o 7o faoos 78000 o0 G0 oo fowe 7aon  faoos w0 @
Freauency (M) reauency i)
Site 2 03CH22-HY Site :03CH22-HY
Condition :PEAK_74 3m LE2C04A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D36 of D49
FAX : 886-3-327-0855



saranis.  FCC RADIO TEST REPORT

Report No. : FR470121C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz
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Appendix E. Duty Cycle Plots

Antenna

Band

Duty
Cycle(%)

T(us) 1/T(kHz) VBW Setting

142

802.11b

98.20

10Hz

142

802.11g

99.05

10Hz

142

802.11ax HE20 Full RU

100.00

10Hz

142

802.11ax HE20 106 RU

99.29

10Hz

MIMO <Ant. 1+2>

802.11b

Center 2.462000000 GHz
Hz

Atten 1048 PNO. Fast g Typo Power (RM:
Gate: OF Trig: Frea Run

IF Gain Low

Sig Trasck. O

Ref Level 106.99 dByV

Video BW 8.0 MHz
Sweep 2.00 ms

Function  Funclion V Funetion Value

802.11g

Center 2.462000000 GHz
Hz

#asten 20 dB g Typo. Powe

PNO. Fast
Off Trig: Frea Run

IF Gain Low

Sig Trasck. O

Ref Level 116.99 dBuV

Video BW 8.0 MHz

Function  Funclion

Center 2.412000000 GHz
Res BW 8 MHz

5 Markor Table

PND Fost #0ug Typo Poower (RM
Gate, OF Trig. Fres Run
¥ Gan Lo

on

Video BW 8.0 MHz

Fundlion

£ Feae

0.00000000 Hz

oy

Center 2.412000000 GHz
Res BW 8 MHz

5 Markor Table

Atten 1048

Sig Track: O

Ref Level 106.99 dByv
Noemal
Deita {4)
b Y b e

Fixed

Video BW 8.0 MHz Span 0 Hzl
Sweep 8.00 ms (1001 pts)

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number El of E1




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FR470121C

Appendix G. Spot Check Evaluation on KC50E22

Conducted power test and radiated spurious emission test configurations were selected from the worst cases

identified in the parent model and tested to demonstrate the test data from original model remains

representative for the variant model.

The deviation between the spot check and the referenced values is within 3dB, therefore data referencing is

justified according to the guidance in the ECR inquiry

UZ7KC50A22 UZ7KC50E22
Reference Variant o Limit
Mode Test ltem Worst mode Check Test Deviation (dB)
Test Result Result
Number of Channels 79 79 0 Within the authorized block
Hopping Channel Separation 1.003 1.007 0.004 Within the authorized block
Dwell Time of Each Channel 0.31 0.31 0 Within the authorized block
20dB Bandwidth 0.893 0.891 0.002 Within the authorized
frequency block
99% Bandwidth 0.827 0.827 0 Within the authorized
Bluetooth frequency block
Conducted Band Edges -41.22 -41.73 0.51 Deviation (ddB) <3 dB
Conducted Spurious Emission -31.93 -32.30 0.37 Deviation (ddB) <3 dB
Peak Output Power 5.40 6.20 0.8 Deviation (ddB) <3 dB
Radiated Band Edges and 42.16 39.94 222 Deviation (ddB) < 3 dB
Radiated Spurious Emission
AC Conducted Emission 42.98 40.01 2.97 Deviation (ddB) <3 dB
6dB Bandwidth 0.674 0.668 0.006 Within the authorized
frequency block
99% Bandwidth 1,019 1.019 0 Within the authorized
frequency block
Power Spectral Density -9.55 -10.09 0.54 Deviation (ddB) <3 dB
Bluetooth-LE Conducted Band Edges -41.10 -42.38 1.28 Deviation (ddB) <3 dB
Conducted Spurious Emission -31.69 -32.23 0.54 Deviation (ddB) <3 dB
Power Output Measurement 4.80 4.60 0.2 Deviation (ddB) <3 dB
Radiated Band Edges and 42.35 39.81 254 Deviation (ddB) < 3 dB
Spurious Emission
AC Conducted Emission 42.98 40.01 2.97 Deviation (ddB) <3 dB
6dB Bandwidth 8.06 8.08 0.02 Within the authorized
frequency block
99% Bandwidth 13.04 13.09 0.05 Within the authorized
frequency block
Power Spectral Density 3.70 3.78 0.08 Deviation (ddB) <3 dB
WIFI 2.4G Conducted Band Edges -36.65 -36.24 0.41 Deviation (ddB) <3 dB
Conducted Spurious Emission -42.84 -41.89 0.95 Deviation (ddB) <3 dB
Output Power 26.46 26.36 0.1 Deviation (ddB) <3 dB
Radiated Band Edges and 52.24 51.35 0.89 Deviation (ddB) < 3 dB
Spurious Emission
AC Conducted Emission 42.98 40.01 2.97 Deviation (ddB) <3 dB
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UZ7KC50A22 UZ7KC50E22
Reference Variant o Limit
Mode Test Item Worst mode Check Test Deviation (dB)
Test Result Result
26dB Bandwidth 165.98 165.94 0.04 Within the authorized
frequency block
99% Bandwidth 156.32 156.56 0.24 Within the authorized
frequency block
WIFI 5G Power Spectral Density 10.52 10.38 0.14 Deviation (ddB) <3 dB
'\P"gv’\‘/'e"r‘“m Conducted Output 23.58 23.48 0.1 Deviation (ddB) < 3 dB
Unwanted Emissions 66.96 64.84 2.12 Deviation (ddB) <3 dB
AC Conducted Emission 41.81 40.50 1.31 Deviation (ddB) <3 dB
26dB Emission Bandwidth 165.84 166.56 0.72 Within the authorized
frequency block
99% Occupied Bandwidth 156.80 157.76 0.96 Within the authorized
frequency block
Contention Based Protocol -66.35 -68.65 2.3 Within the authorized block
Fundamental Maximum EIRP 26.54 25.96 0.58 Deviation (ddB) <3 dB
WIF16G Fundamental Power Spectral
- P 16.81 16.71 0.1 Deviation (ddB) <3 dB
Density
L’Aiﬁ;‘d Emissions (Channel -42.43 -41.04 1.39 Deviation (ddB) <3 dB
Unwanted Emissions 67.14 66.93 0.21 Deviation (ddB) <3 dB
AC Conducted Emission 41.15 40.16 0.99 Deviation (ddB) <3 dB
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List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. (Characteristics Cal::l;ar::;ion Test Date Due Date Remark
Loop Antenna ggﬁ\?v:ri HFH2-22 100488 | 9kHz~30MHz | Sep. 12, 2023 %ugélogé,zgoozg‘r Sep. 11, 2024 (O?chaﬂiggf’;"w
B”al?tﬁ‘gtgé‘”a Tﬁgﬁ?ﬁf &%b?ﬂﬂ?o&s 63304 & 002 | 30MHz~1GHz | Oct. 15, 2023 ’i\“ugg;,"(fé,zgoozﬁ‘{ Oct. 14, 2024 (oggﬂiggfﬁy)
Amplifier | SONOMA 310N 421581 N/A Jul. 14, 2024 A,\Auugg-_oozé,22002244~ Jul. 13, 2025 (oggﬂigg?ﬁv)
D%LEEEE%?:OI RFSPIN DRH18-E  |LE2CO4A18EN| 1GHz=18GHz | Jul. 11, 2024 AXJugé.o()zé,22002244~ Jul. 10, 2025 (0333&?235‘“
SHFCEFIF Hom) SCHVIARZBE | BBHA 9170 1224 | 18GHz-40GHz | Jun. 24, 2024 AXJugé.o()zé,22002244~ Jun. 23, 2025 (osﬁicaaigg?l-ri]v)
Amplifier EMEC EMO1G18GA | 060877 N/A Sep. 28, 2023 /Xjugg,oozé,22002244~ Sep. 27, 2024 (O:'?Ca‘:'i;‘gfﬂw
Preamplifier EMEC EM18G40G 060872 18-40GHz | Sep. 06, 2023 P'\OtJugé.OOZé’22002244~ Sep. 05, 2024 (o?ggiggi?v)
Aﬁg;:ér Keysight N9O10B | MY62170278 | 10Hz~44GHz | Aug. 31, 2023 PXJUQQIOOZ‘S,,ZZOOZ;Z Aug. 30, 2024 (Oﬁgﬂiggf’gy)
FE«';"C'eTSZ: Keysight N9038B | MY62210111 | 20Hz~8.4GHz | Aug. 23, 2023 /Xxugé.oozé,zzo()z;; Aug. 22, 2024 (Oﬁéﬂié‘;‘f’,_’i’y)
Hygrometer | TECPEL DTM-303A | TP211469 N/A Jan. 03, 2024 /Xjugg,oozé,zzooz;; Jan. 02, 2025 (O:'?Ca‘:'i;‘gfﬂw
Controller EMEC EM1000 N/A tagg”g;'nﬁ\;gst N/A P'\OtJugé.OOZé’22002244~ N/A (o?ggiggi?v)
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m N/A PXJUQQIOOZ‘S,,ZZOOZ;Z N/A (Oﬁgﬂiggf’gy)
TumTable | ChainTek | T-200-S-1 N/A 0~360 Degree N/A /:Llugé.05é,22002244~ N/A (Oﬁgﬂig‘;‘f’,_’:y)
Software Audix 6.098221;20191 RK-002347 N/A N/A /Xxugdoozé,zzo()z;; N/A (Oigﬂi;‘gf’gy)
RFCable | Subnen | SUSLEX | 80395172 | okHz~30MHz | Mar. 06, 2024 Aptlugé.OOZé’22002244~ Mar. 05, 2025 (o§§ﬂi§3?SY)
e | SRR | ST (IO y oz 0 | oo | 0,
ASlower | ACPOWER | AFC-11003G | F317040033 N/A N/A Jul. 16, 2024 N/A %’gggcﬂ%
Software ggmzri EMC32 V10.30 N/A N/A N/A Jul. 16, 2024 N/A (ngggcﬂ%‘
Puise Limiter | SCMWARZBE |yrsp ose1-F | 3901F | okkz200MHz | Oct. 20, 2023 | Jul. 16,2024 | Oct. 19, 2024 (ngggcﬂ%‘
RF Cable gﬂﬁﬁé; RG 214/U 1358175 | 9kHz~30MHz | Mar. 14, 2024 | Jul. 16, 2024 | Mar. 13, 2025 %’gggcﬂ%
ynolbine | TESEQ NNB 51 45051 N/A Mar. 10, 2024 | Jul. 16, 2024 | Mar. 09, 2025 %’gggcﬂ%
yourtine | TESEQ NNB 52 36122 N/A Mar. 07, 2024 | Jul. 16, 2024 | Mar. 06, 2025 (ngggcﬂ%‘
EM Test ggng ESR3 102317 | 9kHz~3.6GHz | Sep. 20, 2023 | Jul. 16, 2024 | Sep. 19, 2024 (ngggcﬂ%‘
TEL: 886-3-327-0868 Page Number : G3 of G4
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Instrument | Brand Name Model No. Serial No. |Characteristics Cal::l;ar::;lon Test Date Due Date Remark
Jul. 20, 2024~ Conducted
Hygrometer TECPEL DTM-303A TP201996 N/A Nov. 07, 2023 Jul. 27, 2024 Nov. 06, 2024 (THO5-HY)
15100041SNO Jul. 20, 2024~ Conducted
Power Sensor DARE RPR3006W 10 (NO:248) 10MHz~6GHz | Jan. 10, 2024 Jul. 27, 2024 Jan. 09, 2025 (THO5-HY)
Switch Control EC1300485 Jul. 20, 2024~ Conducted
Mainframe Burgeon ETF-058 (BOX4) N/A Apr. 08, 2024 Jul. 27, 2024 Apr. 07, 2025 (THO5-HY)
Signal Rohde & _ Jul. 20, 2024~ Conducted
Analyzer Schwarz FSV40 101566 10Hz~40GHz | Aug. 23, 2023 Jul. 27, 2024 Aug. 22, 2024 (THO5-HY)
BTWIFI_Final_ Conducted Jul. 20, 2024~ Conducted
Software Sporton | osion 240411 VA | Other Test Item N/A Jul. 27, 2024 N/A (THO5-HY)
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